



DISTRIBUTOR
 Bowman Construction Supply
 10801 E. 54th Avenue
 Denver, CO 80239
 Phone: (303) 696-8960
www.bowmanconstructionsupply.com

To whom it may concern:

Subject: **Certification of B-100 Silt Fence**

This letter certifies that our silt fence fabric meets and/or exceeds the specifications listed below. The average laboratory test values for the B-100 silt fence are as follows:

PROPERTY	TEST METHOD	UNIT	ROLL VALUE
Grab Tensile	ASTM D 4632	Lbs	125
Grab Elongation	ASTM D 4632	%	20
Trap Tear	ASTM D 4533	Lbs	65
Mullen Burst	ASTM D 3786	Psi	275
Puncture	ASTM D 4833	Lbs	70
AOS	ASTM D 4751	Sieve(mm)	30
Flow Rate	ASTM D 4491	Gpm/ft	90
UV Resistance	ASTM D 4355	%hours	80% @500hrs

Unless otherwise noted, this certification is based on testing conducted by an independent testing laboratory. These test results are no more than one year old when presented to the authorizing agent. L & M Supply Co., Inc. issued this letter of certification to indicate our commitment to providing our customers with a quality product which will meet or exceed the minimum average roll values in accordance with the applicable American Society for Testing and Materials (ASTM) test method.

Respectfully,

Bowman Construction Supply

